
 
 

 

Integrated Validation Plant: Modelling 

and optimisation of the biological 

treatment process 

 

Puay Ni Qing 

 

for the degree of: 

Master of Science in Civil Engineering 

 

Thesis report 

June 2015 

Committee: 

Prof. Dr. ir. J.B. van Lier 

 

Assoc. Prof. Ng How Yong 

 

Dr. ir. M. de Kreuk 

 

Dr. S. Pande 

 

Delft University of Technology, 

Sanitary Engineering Section 

National University of Singapore, 

Faculty of Civil and Environmental Engineering 

Delft University of Technology, 

Sanitary Engineering Section 

Delft University of Technology, 

Water Resources Section 

 

Sanitary Engineering Section, Department of Water Resources 
Faculty of Civil Engineering and Geosciences 
[...]
Figure 22: Variation of required MBR influent COD and effluent TN with RAS in AOAO1 configuration ............. 34 

Figure 23: Sensitivity analysis of influent COD on effluent PO4-P ........................................................................ 38 

Figure 24: Effect of bypass ratio on sCOD, rbCOD and VFA concentrations in MBR influent ............................... 40 

Figure 25: Sensitivity of sCOD, TKN, and TP in the MBR influent to bypass ratio................................................. 42 

Figure 26: Bio-P removal in May 2014 .................................................................................................................. 44 

Figure 27: Bio-P removal in Sep 2014 ................................................................................................................... 45 

Figure 28: Typical DO profile in the deoxygenation tank ..................................................................................... 46 

Figure 29: Cascades in the deoxygenation tank ................................................................................................... 46 

Figure 30: Effect of DO in deoxygenation tank on PO4 concentrations in the MBR ............................................. 48 

Figure 31: Effect of DO in deoxygenation tank on NO3 concentrations in the MBR ............................................ 48 

Figure 32: Effect of DO in deoxygenation tank on NH4 concentrations in the MBR ............................................. 48 

Figure 33: Effect of DO in deoxygenation tank on COD concentrations in MBR .................................................. 48 

Figure 34: Installation of baffle walls in the deoxygenation tank to minimise cascade ....................................... 50 

Figure 35: Installation of slope in the deoxygenation tank to minimise cascade ................................................. 50 

Figure 36: Overflow pipes at beginning of Anoxic 1 tank ..................................................................................... 50 

Figure 37: Biowin setup for the SHARON-Anammox configuration ..................................................................... 52 

Figure 38: Biowin setup for the CANON configuration ......................................................................................... 52 

Figure 39: Biowin setup for the DEMON configuration ........................................................................................ 53 

Figure 40: Biowin setup to produce 2 mg/l NH4-N in effluent .............................................................................. 56 

Figure 41: Biowin setup for the Anammox - MBR process ................................................................................... 59 



vii 
 

List of tables 

Table 1: MBR operating conditions at the IVP ...................................................................................................... 15 

Table 2: Biosorption parameters .......................................................................................................................... 16 

Table 3: VFA concentrations in the influent samples ........................................................................................... 20 

Table 4: Cation concentrations in the influent samples ....................................................................................... 20 

Table 5: Maximum growth rate of nitrifiers ......................................................................................................... 21 

Table 6: Calibrated parameters ............................................................................................................................ 24 

Table 7: Configurations considered in MBR optimisation .................................................................................... 29 

Table 8: Optimisation results for existing MBR layout ......................................................................................... 30 

Table 9: Optimisation results not limited to existing MBR layout ........................................................................ 33 

Table 10: Optimisation results of MLE2 and AOAO at various RAS flow .............................................................. 34 

Table 11: Optimisation results for the AOAO3 configuration at various DO concentrations ............................... 35 

Table 12: Optimisation results at different influent step feed ............................................................................. 37 

Table 13: MBR influent and effluent quality with BPT ......................................................................................... 39 

Table 14: Biowin results for the different alternatives ......................................................................................... 41 

Table 15: Comparison of reference and optimised cases ..................................................................................... 43 

Table 16: Bacterial population in WAS ................................................................................................................. 48 

Table 17: Modified kinetic parameters for Anammox in CANON configuration .................................................. 52 

Table 18: Comparison of Anammox alternatives ................................................................................................. 54 

Table 19: Effluent quality of setup to produce 2 mg/l NH4-N in effluent ............................................................. 56 

  



viii 
 

Nomenclature 

AAO Anaerobic Ammonia Oxidisers (Anammox Bacteria) 

Anammox Anaerobic Ammonia Oxidation 

AOAO MBR configuration with Anoxic-Oxic-Anoxic-Oxic zones 

AOB Ammonia-Oxidising Bacteria 

APAO Actinobacteria PAO 

Bio-P Biological Excess Phosphorus Removal 

BPT Biosorption Tank 

CANON Completely Autotrophic Nitrogen-removal Over Nitrite 

COD Chemical Oxidation Demand 

DEMON De-ammonification 

DO Dissolved Oxygen 

DPAO Denitrifying PAO 

DTSS Deep Tunnel Sewerage Scheme 

EBPR Enhanced Biological Phosphorus Removal 

EPS Extracellular Polymeric Substances 

GAO Glycogen Accumulating Organisms 

GLUE General Likelihood Uncertainty Estimation 

HRT Hydraulic Retention Time 

F/M ratio Food/Mass Ratio 

IVP Integrated Validation Plant 

KWRP Kranji Wastewater Reclamation Plant 

LCOCD-OND-UVD Liquid Chromatography coupled with Organic Carbon Detector – Organic Nitrogen 

Detector – Ultraviolet Detector 

MBR Membrane Bioreactor 

MBT Membrane Tanks 

MJHB Modified Johannesburg 

MLE Modified Ludzack-Ettinger 

MLSS Mixed Liquor Suspended Solids 

MLVSS Mixed Liquor Volatile Suspended Solids 

NOB Nitrite-Oxidising Bacteria 

OHO Ordinary Heterotrophic Organisms 

OUR Oxygen Uptake Rate 

PAO Phosphorus Accumulating Organisms 

PHA / PHB Polyhydroxyalkanoate / Polyhydroxybutyrate 

RAS Return Activated Sludge 

rbCOD readily biodegradable COD 

RO Reverse Osmosis 

RPAO Rhodocyclus-related PAO 

sCOD Soluble COD 

SMP Soluble Microbial Products 

SHARON Single reactor system for High activity Ammonium Removal Over Nitrite 

SRT Sludge Retention Time 

tCOD Total COD 

TKN Total Kjeldahl Nitrogen 

TMP Transmembrane Pressure 

TN Total Nitrogen 

TOC Total Organic Carbon 



ix 
 

TP Total Phosphate 

TWRP Tuas WRP 

TSS Total Suspended Solids 

UCT University of Cape Town 

UPWRP Ulu Pandan Wastewater Reclamation Plant 

VFA Volatile Fatty Acids 

WAS Waste Activated Sludge 

WRP  Water Reclamation Plant 

  

Explanation of terms: 

Raw influent Influent entering the A-stage from the equalisation tank of UPWRP 

MBR influent Influent entering the B-stage after the primary clarifier 



1 
 

1 Introduction 

1.1 Background of wastewater treatment in Singapore 

1.1.1 Deep Tunnel Sewerage Scheme (DTSS) 

The DTSS is an overhaul of the used water infrastructure in Singapore in order to meet its used water needs in 

an economical and sustainable manner. The main concept of the DTSS is to build deep sewers to allow used 

water to flow to the water reclamation plants (WRP) solely under gravity, eliminating the need for 

intermediate pumping stations. In addition, the existing WRPs will be consolidated, reducing the total number 

from 6 to 3. As a result, the land space required by the used water infrastructure will be halved to about 150 

hectares, freeing up land for higher-value development. 

The first phase of DTSS was started in 2001 and completed in 2008. It consists mainly of 48 km of deep sewer 

tunnels and the Changi WRP at the eastern end of the island. The second phase of DTSS includes an extension 

of the deep sewer tunnels and a new Tuas WRP (TWRP) at the western end of the island. TWRP has a designed 

capacity of 800,000 m
3
/day (600,000 m

3
/day domestic wastewater and 200,000 m

3
/day industrial wastewater) 

and is expected to be completed in 2022. 

 
Figure 1: Sewer tunnels and WRP under DTSS (http://www.pub.gov.sg/DTSS) 

One of the aims of DTSS Phase 2 is to incorporate technologies that are more energy-efficient and compact 

than the existing WRP, reducing both the energy and land footprints. These technologies are currently being 

tested at various WRP in Singapore. One of these projects is the Integrated Validation Plant (IVP) located at the 

Ulu Pandan WRP (UPWRP). 90% of the wastewater originates from domestic sources, while the rest comes 

from a mix of commercial and industrial sources. UPWRP will be decommissioned after TWRP opens. The 

results from the IVP will be used to design the domestic wastewater treatment process at TWRP, which is 

expected to receive similar domestic sewage composition as UPWRP. 



2 
 

1.1.2 Integrated Validation Plant (IVP) 

The IVP is a pilot plant with a capacity of 1000 m
3
/day and takes influent from the main equalization tank of 

UPWRP. It operates at a constant influent flow rate, except when the influent pump is stopped due to 

operational controls. Figure 2 shows the main processes within the IVP, which works in an AB configuration. In 

the A-stage, the influent undergoes biosorption before undergoing primary clarification. It is then sent to the 

B-stage consisting of a membrane bioreactor (MBR). The effluent from the MBR is sent to a reverse osmosis 

(RO) unit to reclaim the effluent as potable water. 

 
Figure 2: Process flow of IVP 

A-stage biosorption 

The A-stage being tested in the IVP aims to maximise the amount of COD in the waste sludge in order to 

maximise energy recovery through biogas production during sludge digestion. This is achieved through a 

biosorption process, where biomass growth is used to consume soluble COD (sCOD) and capture colloidal 

particles to increase the COD removal from the influent. This is achieved through rapid growth of biomass that 

secretes extracellular polymeric substances (EPS) that binds colloidal particles in the wastewater in order to 

remove them in the primary clarifier. The biosorption tank has a hydraulic retention time (HRT) of about 30 

min, a sludge retention time (SRT) of about 12 hours, and is also kept at a low dissolved oxygen (DO) 

concentration of about 0.3 mg/l.  These values agree well with the typical design parameters for biosorption 

(Fei, 2012).  

However, the biosorption process in the IVP has been largely unsuccessful, showing no significant difference in 

performance compared to primary settling. This is likely to be due to the total suspended solids (TSS) 

concentration in the influent. Because of the diurnal pattern in wastewater flow, the sediments at the bottom 

of the equalisation tank are stirred up by the increased flow every morning and are then pumped into the IVP. 

This causes daily shock loadings of up to 7000 mg-TSS/l in the influent, compared to an average of about 200 

mg-TSS/l. This causes a large portion of biomass in the biosorption tank to be flushed out every morning. As 

the aerators in the biosorption tank are able to maintain a DO of at least 0.2 mg/l, it is unlikely that the high 

organic load in the influent caused a low DO concentration in the biosorption process that resulted in a lack of 

COD uptake by the biomass. 



3 
 

B-stage membrane bioreactor (MBR)  

The IVP uses a submerged MBR with hollow-fibre membranes and operates in a plug-flow manner. Figure 3 

shows the layout of the MBR, including the location of online probes and the measured parameters. The 

volume and HRT of the individual tanks are given at the bottom of the figure. The anoxic and aerobic tanks can 

only operated in the unaerated and aerated modes respectively. The swing tanks can operate in both aerated 

and unaerated modes as they are equipped with both diffusers and stirrers. A small deoxygenation tank is 

installed after the membrane tanks (MBT) for the DO to be depleted before the return activated sludge (RAS) 

is pumped back to the anoxic zone. Sludge is wasted from the RAS pipe after the deoxygenation tank. 

 
Figure 3: MBR schematic with location of online probes 

MBR Membranes 

The MBR membranes are subjected to cycles of filtration and relaxation to reduce fouling. They are also 

backwashed with permeate during the twice-weekly maintenance clean. The transmembrane pressure (TMP) 

across the hollow fibre membranes is continuously monitored to identify any increase in fouling. Under normal 

conditions, the membranes operate with a flux of 25 l/(m
2
h) and a TMP of about 10 kPa, and a chemical 

recovery clean is performed whenever the TMP exceeds 20 kPa. 

  



4 
 

1.2 Background of topics for investigation 

1.2.1 Nutrient removal 

Phosphorus and nitrogen are nutrients that are present in small quantities in natural habitats, supporting the 

growth of aquatic plants that provide food for aquatic animals. However, they are detrimental to the 

environment when present in large quantities, causing algae blooms and eutrophication. This results in 

decreased food and oxygen levels in rivers that can lead to the death of aquatic organisms. The water quality 

may also be negatively affected, making it unfit for human consumption. Hence, care must be taken that large 

quantities of nutrients are not discharged into the natural waters, especially from wastewater treatment 

plants that discharges large quantities of effluent relative to the base flow. 

Phosphorus is present in wastewater mainly in the form of ortho-phosphate (PO4), which mostly originates 

from washing powders based on polyphosphates and from proteins due to human consumption of meat and 

dairy products (van Haandel & van der Lubbe, 2012). The phosphorus concentration is between 5 and 10 mg/l 

in the typical municipal wastewater. This can be removed from wastewater via two methods – chemical 

treatment with dosage of metal salts, or biological treatment using activated sludge. The former option is 

more commonly used currently, and involves chemical precipitation using alum or iron salts. The latter option 

involves the incorporation of phosphorus into activated sludge and phosphorus is then removed from 

wastewater through sludge wastage. This process has gained in popularity since the first successful 

implementations in the early 1980s due to the reduced chemical costs and lower overall sludge production 

(Tchobanoglous, Burton, & Stensel, 2003). 

On the other hand, nitrogen is present in wastewater mainly in the form of ammonia (NH4
+
) and organic 

nitrogen such as urea and amino acids (van Haandel & van der Lubbe, 2012). In the conventional process, 

organic nitrogen is first broken down into ammonia, and then removed from wastewater through nitrification 

and denitrification. Nitrification oxidises ammonia to nitrite (NO2
-
) and nitrate (NO3

-
) in the presence of oxygen, 

whereas denitrification then reduces both to nitrogen gas (N2) in the presence of rbCOD (Tchobanoglous et al., 

2003). 

1.2.2 Biowin simulations 

Biowin is a computer simulation package that is able to dynamically simulate the wastewater treatment 
[...]
being only about 5% the size of the tank and clarifier at the IVP. Hence, the results from the biosorption model 

in Biowin may not be very accurate due to errors involved in scaling up. In addition, the simulations with a 

lower DO, increased sludge wastage, and partial bypass were performed assuming a constant primary clarifier 

removal efficiency of 96%. In reality, the operating conditions of the biosorption process will affect the 

removal efficiency of the clarifier as the ability of biomass to bind colloidal particles would change. Hence, 

further studies would be needed to investigate the impact of these changes on the removal efficiency of the 

primary clarifier and the downstream MBR process. 

The AOAO3 configuration with an aerated DO of 1 mg/l is the optimal MBR configuration from the point of 

view of the biological treatment of wastewater. However, besides lower sludge settleability and increased 

nitrous oxide production, a low DO also generally leads to poorer sludge filterability and higher membrane 

fouling rates, possibly due to changes in particle sizes or microbial community in the mixed liquor (Le-Clech, 

Chen, & Fane, 2006). Since this configuration is to be implemented in an MBR, further studies would be 

required to assess the suitability of this configuration after taking membrane fouling into consideration. 



59 
 

Mainstream Anammox 

Xu, Xue, Wang, Wang, and Yang (2014) proposed a configuration for Anammox removal of nitrogen using an 

MBR. It consists of an unaerated Anammox tank, followed by an aerated membrane tank where partial 

nitrification takes place. A high return ratio feeds nitrite back from the membrane tank to the Anammox tank. 

Biowin simulations using a slightly modified configuration (Figure 41) revealed that this configuration is indeed 

able to remove nitrogen through Anammox. With a return RAS of 4Q, the effluent ammonia, nitrite, and 

nitrate concentrations are found to be 1.38, 1.28, and 4.19 mg-N/l respectively, with 35% of nitrogen removed 

through Anammox.  

This configuration is a novel solution and can prove to be more energy efficient than the CANON and DEMON 

configurations due to the reduced aeration requirement. However, more research needs to be conducted to 

examine its stability and the required operational controls. Furthermore, the nitrite concentration in the 

effluent is a little high and studies could be conducted to find adjustments in the controls or configuration to 

lower the effluent nitrite concentration. 

 
Figure 41: Biowin setup for the Anammox - MBR process 

Tuas WRP (TWRP) 

The main aim of the IVP is to identify suitable technologies and treatment processes for the domestic 

wastewater treatment train at the upcoming Tuas WRP (TWRP). The results from this research project will 

contribute towards the final design for the WRP. However, there are several factors that needs be considered 

when using the current results in designing TWRP. 

Firstly, although the raw influent to UPWRP is expected to be similar to TWRP, the raw influent to the IVP is 

influenced by several factors within UPWRP and may differ in quality. For example, the dewatering centrate at 

UPWRP is returned directly to the headworks without treatment whereas sidestream Anammox treatment is 

planned for TWRP. Van Loosdrecht and Salem (2006) reported that the high ammonia concentration in the 

dewatering centrate contains up to 30% of the nitrogen load to the plant. Most of this can be removed by 

sidestream Anammox, reducing the nitrogen load on the main treatment train. This would increase the 

amount of COD that can be recovered in the biosorption A-stage as less denitrification is required to achieve 

the required effluent quality, reducing the energy footprint of the WRP. 

In addition, UPWRP is an old treatment plant and the dewatering centrifuges are not functioning well, causing 

a small amount of digested sludge to be returned to the headworks with the dewatering centrate. This is the 



60 
 

main cause of sedimentation in the UPWRP equalisation tank and the daily TSS peaks in the IVP influent. As a 

result, the influent COD entering the IVP would also be higher than in the typical domestic wastewater in 

Singapore. Indeed, the average tCOD value of 760 mg/l is almost double of the wastewater received by KWRP 

(about 400 mg/l), although the influent to KWRP is expected to include a higher proportion of industrial 

wastewater due to the numerous light industries in the vicinity. Plans are in place to divert the dewatering 

centrate away from the equalisation tank at the UPWRP and further studies can then be performed to 

investigate the treatment performance of the IVP without influence of the dewatering centrate and the daily 

TSS peaks. 

The next factor that needs to be considered is the size of the treatment plant. The domestic wastewater 

treatment train of TWRP has a designed capacity of 600,000 m
3
/d, 600 times larger than the IVP. As a result, 

there may be certain issues to consider when scaling up the plant. For instance, full-scale plants are found to 

respond slower than pilot-scale plants due to a larger inertia (Henze et al., 2008). Kraume, Wedi, Schaller, 

Iversen, and Drews (2009) also found the membrane fouling results obtained from pilot scale often differs 

considerably from full-scale plants. A demonstration plant with a similar layout to the IVP is scheduled to be 

completed at the end of 2016. With a capacity of 20,000 m
3
/day, this plant can shed more light into the 

challenges that may be encountered in scaling up the treatment processes. 

This report provides a method for plant optimisation in Singapore using Biowin modelling. The calibrated 

parameters can be fine-tuned as more experiments are conducted and more data is available, for example 

when the demonstration plant is completed or when TWRP is operational. Optimisation can then be 

performed using the outlined method to identify configurations and operating conditions that can be 

implemented to reduce the energy footprint.  



61 
 

7 Conclusion 

A Biowin model was developed to simulate the biological wastewater treatment process at the IVP. For the A-

stage biosorption process, the model was calibrated with data from the ‘Energy+’ project at the Kranji WRP. 

For the B-stage MBR process, calibration was done using jar tests and OUR tests, and the results verified by 

profile studies carried out when the MBR was at pseudo steady state. The calibrated values are close to those 

reported in literature, and simulation results from the calibrated model agree well with the measured data 

from the profile studies. 

The calibrated model was first used to optimise the MBR by determining the configuration and operating 

conditions that requires the least COD in the MBR influent for adequate nutrient removal (in terms of COD, 

nitrogen and phosphorus) in the B-stage. A number of configurations were simulated, both limited and not 

limited to the current pipe layout in the MBR. Several operating parameters, such as the RAS flow and DO in 

the aerated tanks, were also considered. It was found that the best-performing configuration is the AOAO 

configuration with a step feed, where 50% of the MBR influent enters the first zone and 50% enters the second 

anoxic zone. The optimal operating conditions are a RAS flow of 0.73Q and a DO of 1 mg/l in the aerated tanks. 

After obtaining the optimal MBR configuration, the A-stage biosorption process was added to the Biowin 

model. With a biosorption tank that is functioning as designed and the optimal MBR configuration, it was 

found that there was inadequate phosphorus removal in the MBR due to insufficient COD entering the B-stage. 

Increasing the primary sludge wastage would be the best option under steady state to achieve adequate 

nutrient removal while maximising COD recovery in the waste sludge. On the other hand, altering the bypass 

ratio of the biosorption tank would be the best option to respond to sudden increases in the nitrogen and 

phosphorus load in the raw influent as it has the shortest response time. 

The calibrated MBR model was then used to investigate the effect of DO in the deoxygenation tank on the 

biological treatment process in the MBR. It was found that the deoxygenation tank in the IVP was adequately 

sized for DO removal in the mixed liquor, but it is not working as designed due to cascade overflows 

introducing large amounts of oxygen into the tank. With a functioning deoxygenation tank, the low DO in the 

RAS would lead to low COD consumption by heterotrophs in the anoxic tank, increasing the availability of COD 

for PAOs and hence improving the Bio-P performance of the MBR. In addition, a functioning deoxygenation 

tank would also have conditions of high nitrate, low rbCOD, and low DO, providing a selection pressure for 

DPAOs and possibly further promoting Bio-P removal in the MBR. 

Next, various configurations were simulated to investigate the possibility of mainstream Anammox in 

Singapore. Both the CANON configuration using granular sludge and the DEMON configuration using alternate 

aerated and unaerated tanks could be suitable for local conditions, although the efficiency of the A-stage in 

removing COD would have to be increased before mainstream Anammox can occur using these configurations. 

Additional research is required to determine if it is possible or feasible to obtain the required removal 

efficiency under local conditions. 



62 
 

Lastly, it was determined that the operating conditions of the MBR could be modified to reduce chemical 

dosage in the downstream RO process. Firstly, the ammonia concentration in the effluent could be increased 

by decreasing nitrification in the MBR. This would reduce ammonia dosage required in the RO pretreatment to 

produce chloramine. However, doing so would increase the required sodium hypochlorite dosage to oxidise 

the higher concentration of nitrite in the effluent. Next, the amount of anti-scalants dosed in the RO 

pretreatment process could also be reduced with a low effluent phosphate concentration due to good Bio-P 

removal. However, it cannot be totally eliminated as calcium phosphate will still precipitate on the RO 

membranes due to the high calcium concentration.  



63 
 

8 References 

Ahn, Y.-H. (2006). Sustainable nitrogen elimination biotechnologies: a review. Process Biochemistry, 41(8), 1709-1721.  
Antonelli, M., Bialek, K., Teli, A., Citterio, S., & Malpei, F. (2011). Influence of thermal extraction of extracellular polymeric 

substances on cell integrity in activated sludge and membrane bioreactor samples. Water Environment Research, 
83(2), 100-106.  

APHA, AWWA, & WEF. (1999). Standard methods for the examination of water and wastewater (20th ed.). Washington DC: 
American Public Health Association. 

Barnard, J., Houweling, D., & Steichen, M. (2011). Fermentation of mixed liquor for Removal and Recovery Phosphorus. 
Proceedings of the Water Environment Federation, 2011(1), 1-17.  

Bassin, J., Pronk, M., Kraan, R., Kleerebezem, R., & van Loosdrecht, M. (2011). Ammonium adsorption in aerobic granular 
sludge, activated sludge and anammox granules. Water research, 45(16), 5257-5265.  

Batstone, D. J., Keller, J., Angelidaki, I., Kalyuzhnyi, S., Pavlostathis, S., Rozzi, A., . . . Vavilin, V. (2002). The IWA Anaerobic 
Digestion Model No 1(ADM 1). Water Science & Technology, 45(10), 65-73.  

Beer, M., Stratton, H. M., Griffiths, P., & Seviour, R. J. (2006). Which are the polyphosphate accumulating organisms in full

‐scale activated sludge enhanced biological phosphate removal systems in Australia? Journal of applied 
microbiology, 100(2), 233-243.  

Beven, K., & Binley, A. (1992). The future of distributed models: Model calibration and uncertainty prediction. Hydrological 
processes, 6(3), 279-298.  

Bryne, W. (1995). Reverse Osmosis: A practical guide for industrial users. USA: Tall Oaks Publishing. 
Cao, Y. S., Wah, Y. L., Ang, C. M., & Raajeevan, K. S. (2008). Biological Nitrogen Removal Activated Sludge Process in Warm 

Climates. London, UK: IWA Publishing. 
Daigger, G. T., & Nolasco, D. (1995). Evaluation and design of full-scale wastewater treatment plants using biological 

process models. Water Science and Technology, 31(2), 245-255.  
De Kreuk, M., Picioreanu, C., Hosseini, M., Xavier, J., & van Loosdrecht, M. (2007). Kinetic model of a granular sludge SBR: 

influences on nutrient removal. Biotechnology and bioengineering, 97(4), 801-815.  
EnviroSim Associates Ltd. BioWin Help Manual. 
Fan, F., Zhou, H., & Husain, H. (2006). Identification of wastewater sludge characteristics to predict critical flux for 

membrane bioreactor processes. Water research, 40(2), 205-212.  
Fei, C. (2012). Cold CANON: Anammox at low temperatures. The Netherlands: Delft University of Technology. 
Filipe, C. D. M., Daigger, G. T., & Grady, C. P. L. (2001). A metabolic model for acetate uptake under anaerobic conditions by 

glycogen accumulating organisms: Stoichiometry, kinetics, and the effect of pH. Biotechnology and 
bioengineering, 76(1), 17-31. doi: 10.1002/bit.1022 

Foley, J., De Haas, D., Yuan, Z., & Lant, P. (2010). Nitrous oxide generation in full-scale biological nutrient removal 
wastewater treatment plants. Water research, 44(3), 831-844.  

Grunditz, C., & Dalhammar, G. (2001). Development of nitrification inhibition assays using pure cultures of Nitrosomonas 
and Nitrobacter. Water research, 35(2), 433-440.  

Gujer, W., Henze, M., Mino, T., Matsuo, T., Wentzel, M., & Marais, G. (1995). The activated sludge model No. 2: biological 
phosphorus removal. Water Science and Technology, 31(2), 1-11.  

Gujer, W., Henze, M., Mino, T., & van Loosdrecht, M. (1999). Activated sludge model no. 3. Water Science and Technology, 
39(1), 183-193.  

Hao, X., Heijnen, J. J., & van Loosdrecht, M. C. M. (2002). Sensitivity analysis of a biofilm model describing a one-stage 
completely autotrophic nitrogen removal (CANON) process. Biotechnology and bioengineering, 77(3), 266-277. 
doi: 10.1002/bit.10105 

Henze, M., Grady, C., Gujer, W., Marais, G., & Matsuo, T. (1987). Activated Sludge Model No. 1: IAWPRC Scientific and 
Technical Report No. 1. IAWPRC, London.  

Henze, M., Gujer, W., Mino, T., Matsuo, T., Wentzel, M. C., vR Marais, G., & van Loosdrecht, M. C. (1999). Activated sludge 
model no. 2d, ASM2d. Water Science and Technology, 39(1), 165-182.  

Henze, M., van Loosdrecht, M., Ekama, G., & Brdjanovic, D. (2008). Biological Wastewater Treatment: Principles, Modelling 
and Design. London: IWA Publishing. 

Jaroszynski, L., & Oleszkiewicz, J. (2011). Autotrophic ammonium removal from reject water: partial nitrification and 

anammox in one‐reactor versus two‐reactor systems. Environmental technology, 32(3), 289-294.  

Jetten, M. S., Wagner, M., Fuerst, J., van Loosdrecht, M., Kuenen, G., & Strous, M. (2001). Microbiology and application of 
the anaerobic ammonium oxidation (‘anammox’) process. Current opinion in biotechnology, 12(3), 283-288.  

Jördening, H.-J., & Winter, J. (2005). Environmental Biotechnology: Concepts and Applications. Germany: Wiley-VCH. 
Kampschreur, M. J., Temmink, H., Kleerebezem, R., Jetten, M. S., & van Loosdrecht, M. C. (2009). Nitrous oxide emission 

during wastewater treatment. Water research, 43(17), 4093-4103.  
Kappeler, J., & Gujer, W. (1992). Estimation of kinetic parameters of heterotrophic biomass under aerobic conditions and 

characterization of wastewater for activated sludge modelling. Water Science & Technology, 25(6), 125-139.  
Kimura, K., Yamato, N., Yamamura, H., & Watanabe, Y. (2005). Membrane fouling in pilot-scale membrane bioreactors 

(MBRs) treating municipal wastewater. Environmental science & technology, 39(16), 6293-6299.  



64 
 

Kong, Y., Nielsen, J. L., & Nielsen, P. H. (2005). Identity and ecophysiology of uncultured actinobacterial polyphosphate-